Parts Illustrations

This chapter provides information you need to order replacement parts for your game. Common hardware, such as screws, nuts, washers, are included in these parts illustrations. When you order parts, give the part number, part name, the number of this manual, and the

serial number of your game. With this information, we can fill your order rapidly and correctly. We hope this will create less downtime and more profit from your games. Atari Games Customer Service phone numbers are listed on the inside front cover of this manual.

046929-01 178263-1202

Glass Retainer 3/4" x 1/8" 75-3816D Vinyl Foam Tape

170003-001

18", 15W Flourescent Light 171086-001

Flourescent Lamp Fixture 176015-110

#10 x 5/8" Pan-Hd. Screw (2 places) 178232-001 Lamp Retaining Clip (2 places)

A047011-01

Speaker Panel Assy. 178019-220

046929-01 178263-1202

Glass Retainer 3/4" x 1/8" 75-3816D Vinyl Foam Tape

Pit Fighter Arcade Machine

171093-001

.25 Cent Coin Door Assy. 176015-110

A048444-01

Control Pod Assy.

ST-357

Self-Test Label

139022-401

25" Color Display 72-5516

1/4" Lock Washer (4 places) 75-07002 Flat Washer (4 places) 75-99515

047952-01

Mounting Frame 75-5520B 1/4-20 x 1 1/4" Sq. Neck Carr. Bolt (8 Places) 75-99515 1/4-20 Nut/ Washer Assy. (8 Places) 176015-110 #10 x 5/8" Pan-Hd. Screw 02 Places)

A047955-02

Board Set Assy. 178265-001

L-Style Standoffs (4 Places) 72-6608S #6x1/2" Pan-Hd. Screw (4 places)

045057-01

Cti. Mounting Bracket (4 places) 176015-110 #10 x 5/8" Pan-Hd. Screw (8 places)

A048444-01

Control Pod Assy.

ST-357

Self-Test Label

171093-001

.25 Cent Coin Door Assy. 176015-110

009992-01

ON/OFF Switch Enclosure 176015-112

#10x3/4" Pan-Hd. Screw (2 places) A047711-01 Power Switch Assy. 176015-110

A047606-02

Pwr. Supply Assy. 176015-112 #10x3/4" Pan-Hd. Screw (4 Places) 75-99518 #8-32 Nut/ Washer Assy.

047976-01

Rear Door 176020-220 #8 x 1 1/4"LPW Screw (4 places) 047985-01

Cover 176019-212 #8 x 3/4" Sq. Drive Screw (16 places)

043939-01

Leg Leveier Plate 176015-112 #10x3/4" Pan-Hd. Screw (16 places) 178255-004 3/8-16x1 1/2" Adjustable Glide (4 places)

99-080039

Base Assy. W/Gold Switch

99-080039

Base Assy. W/Gold Switch

99-080040

Black Joystick Assy.

Figure 4-2 Joystick Assembly 171097-001

99-080040

Black Joystick Assy.

Figure 4-2 Joystick Assembly 171097-001

Parts Illustratrations

99-15025

Coin Inlet. Left

99-15113

Key Hook

99-15104

Base Plate W/Pivot & Stud

99-150561

99-150961_-Si

Sw. Adjuster

99-15056

Screw

99-15131

Elastic Locknut 99-15132 Snap-on Sleeve

99-15130

Snap-on Clip

99-15133

Hold Down Bracket

99-15128

Nut/Washer for M/S Mounting Screw

99-15025

Coin Inlet. Left

99-15113

Key Hook

99-15104

Base Plate W/Pivot & Stud

99-15042

Switch

99-15134

4-40-1" Pan-Head Screw

99-15085

Coin Door Harness

99-15042

Switch

99-15134

4-40-1" Pan-Head Screw

99-15126

M/S Flat-Head Mounting Screw

99-15085

Coin Door Harness s

99-15038

Bezel for Button

99-15038

Bezel for Button

99-15111

Coin Counter

99-15089

Lock Assy

99-151091_I

Coin Box I

99-15127

- Meter Mounting Screw

99-15111

Coin Counter

99-15089

Lock Assy

99-151091_I

Coin Box I

99-15127

- Meter Mounting Screw

Was this article helpful?

0 0

Post a comment